


Integrated Urban Water Resources Management



NATO Security through Science Series
This Series presents the results of scientific meetings supported under the NATO
Programme for Security through Science (STS).

Meetings supported by the NATO STS Programme are in security-related priority areas of
Defence Against Terrorism or Countering Other Threats to Security.The types of meeting
supported are generally "Advanced Study Institutes" and "Advanced Research
Workshops".The NATO STS Series collects together the results of these meetings.The
meetings are co-organized by scientists from NATO countries and scientists from NATO's
"Partner" or "Mediterranean Dialogue" countries.The observations and recommendations
[...]
Reconstruction of existing water supply 

systems in the project area: 

- reconstruction of supply network 

- reconstruction of storage tanks 

24 km 

11 pcs 

Water

supply

Extension of the existing water supply system 

into new municipalities: 

- new water distribution network 

- new water storage tanks 

- new pumping station 

- new service connections 

57 km 

7 pcs 

3 pcs 

21 pcs 

18,282* 55,128 

Construction of new sanitary sewer systems: 

- new sanitary sewers 

- new combined sewers 

- new service connections 

- new pumping stations 

- new pressure pipes 

234.2 km 

1.7 km 

7,830 pcs 

36 pcs 

22.1 km 

Sewerage

Reconstruction of existing combined sewerage 

in Námestovo, Nižná, Tvrdošín, Trstená due 

to structural reasons 

- combine sewers 

- pressure pipes 

- pumping stations

- service connections 

13.1 km 

0.3 km 

1 pcs 

0.6 km 

32,766 85,796 

Extension/upgrade of the WWTPs in 

Námestovo, Nižná and Dolný Kubín 

3 pcs 30,905 83,439 Waste

water

treatment Construction of a new WWTP in Zázrivá 1 pc 1,861 2,357 

* inhabitants connected to central water supply system 



R. HALOUN 86

4.1.2. Design of sanitary sewage systems 

For the purposes of waste water collection the district of Námestovo can be 

divided into two regions. 

The newly proposed sanitary sewer system in the Polhoranka River Basin 

(Klin, Zubrohlava, Rab a, Rab ice, Oravská Polhora, Sihelné) will be 

connected to the existing main sewer Námestovo – Rab a, put into operation in 

2004. Waste water from these municipalities will be pumped by pumping 

station S Klin to WWTP Námestovo. Thus, waste water from this part of the 

project area will not come into contact with the sewer system of Námestovo. 

In the catchment area of the Biela Orava River the municipalities of 

apešovo, Oravská Jasenica, Lokca, Vasilov, Babín, Hruštín, Oravské Veselé, 

Breza, Krušetnica, Zákamenné and Novo  have been included into the design. 

As with the other catchment, a by-pass of the combined sewer system of 

Námestovo has been proposed and sewage will be pumped directly to WWTP 

Námestovo.

The amount of waste water from the Biela Orava catchment is three times 

higher than the amount of waste water from Námestovo. Should this amount be 

connected to the existing sewer system of Námestovo (sewer A) and 

consequently to S Námestovo, it would be necessary to ensure a dilution ratio 

of 1:4 at Q24 of 225 l/s. This would required reconstruction of S and the 

pressure pipes as well. From this reason a by-pass of this section was proposed 

with direct pumping to WWTP Námestovo. 

The second main reason of this choice was to minimise the possible 

negative effects to the Orava lake during overflows from the combined sewer 

system.

The project does not include two large villages, namely Oravská Lesná 

and Mútné, these villages did not agree with their inclusion in the project. 

However, both sewers and pumping stations were designed to able to 

accommodate waste water from these villages, too, should they decide to 

connect to the system in the future. 

Waste water from the villages of the Biela Orava basin will be carried 

through proposed main sewers Námestovo-Lokca-Novo  and Lokca-Hruštín to 

WWTP Námestovo. Waste water from the Polhoranka basin will be carried to 

the existing sewer Námestovo-Rab a and will also be treated at WWTP 

Námestovo.

4.1.3. Assessment of the combined sewer system in Námestovo 

A reconstruction of sewer A has been proposed. This sewer exhibits elevated 

amounts of infiltration water. The pressure pipe DN 400 to Námestovo will be 

placed in the same ditch with the reconstructed sewer A.



URBAN WATER MANAGEMENT IN THE ORAVA REGION 87

4.1.4. Pumping station Námestovo 

Reconstruction of the existing pumping station has been proposed. Design 

discharge of 60 l/s has been selected and two submerged pumps will be 

installed at the pumping station. Mechanically raked screens are also part of the 

project. The maximum inflow to the S is 90 l/s, a retention time of 35 minutes 

will be ensured in the accumulation chamber.  The dimension of the pressure 

pipe is DN 300 mm and will deliver waste water to the existing sewer system. 

Capital costs were calculated of price level 2003.

TABLE 4  Municipalities/inhabitants connected to new sewerage within the project 

No

.

Municipality Inhabitants 2003 

Total       Connect. 

Inhabitants 2009 

Total             Connect. 

Inhabitants 2030 

Total          Connect. 

1 Námestovo 8,100 6,860 8,187 6,860 8,494 7,117 

2 Klin 1,988 388 2,009 1,617 2,085 1,677 

3 Zubrohlava 2,000 23 2,022 1,647 2,097 1,709 

4 Rab a 4,260 83 4,306 3,516 4,467 3,647 

5 Rab ice 1,820  1,840 1,146 1,908 1,189 

6 Oravská Polhora 3,588  3,627 2,931 3,762 3,041 

7 Sihelné 1,997  2,019 1,632 2,094 1,693 

8 apešovo 603  610 537 632 557 

9 Oravská Jasenica 1,517  1,533 1,269 1,591 1,317 

10 Lokca 2,159  2,182 1,828 2,264 1,897 

11 Vasi ov 778  786 615 816 638 

12 Babín 1,384  1,399 1,155 1,451 1,199 

13 Hruštín 3,172  3,206 2,603 3,326 2,700 

15 Oravské Veselé 2,702  2,731 2,243 2,833 2,326 

16 Breza 1,512  1,528 1,273 1,585 1,321 

17 Krušetnica 928  938 788 973 817 

18 Zákamenné 4,902  4,955 4,091 5,140 4,244 

19 Novo  3,106  3,140 2,508 3,257 2,602 

 Total 46,516 7,354 

16 % 

47,018 38,259 

81 % 

48,777 39,690 

81 % 



R. HALOUN 88

4.2. WWTP NÁMESTOVO 

4.2.1. Proposed technology 

During the construction of main sewer Námestovo – Rab a the first stage of 

reconstruction of WWTP Námestovo was carried out in 2002/2003 for a design 

capacity of 15,000 PE. It is proposed to increase the PE of the WWTP to 42,000 

within this project (second stage), where reconstruction of the mechanical 

treatment unit, biological line and sludge management unit has been considered. 

In the third stage of reconstruction the WWTP may be extended to a capacity of 

63,000 PE. The mechanical treatment and sludge management units will have 

this capacity after the second stage of reconstruction. 

4.2.2. Mechanical treatment 

Waste water will flow from the division chamber to the technological line of 

WWTP. The division chamber will serve for by–pass of the WWTP connected 

to the new storm sewer discharging storm water from the combined sewer 

overflows located upstream. 

Downstream of the division chamber we can found the sampling place. The 

current object of mechanical pre-treatment will be removed. At the same place, 

a new screening room will be erected. Screens will be equipped by press and 

screenings will be transported to a container.

Two vertical grit chambers will be constructed for a maximum flow of 320 

l/s. The mixture of sand and water will be pumped to a sand washer located in 

the screening room. Washing the sand will ensure reduction of organic content 

below 3%. 

The next object is a new circular sedimentation tank for removal of 

suspended solids. The diameter of the tank is 17.5 m and is equipped with 

floating matter removal mechanism. Primary sludge from the tank will be 

pumped to the digester. In case of insufficient organic matter it will be to stop 

temporarily the sedimentation tank. In the third stage it is proposed to construct 

a second primary sedimentation tank. 

From the sludge holder the supernatant will be taken back to biological 

treatment. Maximum design flow of the biological line is 190 l/s. Higher flows 

during storm events will be diverted to a storm retention tank with proposed 

retention time of 35 minutes. Water from the tank will be pumped to the inlet 

pumping station. The tank will be cleaned by a tipping bucket mechanism. 

4.2.3. Biological treatment 

The biological treatment line was designed as a low-rate activated sludge 

process enabling reduction of nitrogen – denitrification. 



URBAN WATER MANAGEMENT IN THE ORAVA REGION 89

Simultaneous nitrification and denitrification will take place in the activated 

sludge tank. This will be ensured by proper aeration of the tank and through 

monitoring of the oxygen content by an oxygen probe connected to the central 

SCADA system. During anoxic conditions (i.e. no aeration) the mixed liquor 

will be kept in suspension by low-rate mixers. Phosphorous removal is ensured 

through chemical precipitation and sedimentation of the flocs in the secondary 

sedimentation tanks. The precipitating agent will be dosed to a manhole prior 

the secondary sedimentation tanks.

Waste water from the activated sludge tanks will flow through a division 

chamber to two secondary sedimentation tanks. Here separation of activated 

flocs from water will take place. Treated water will flow to the outlet flume. 

Return sludge will be pumped back to the flume before the activated sludge 

tank.

4.2.4. Sludge management 

Primary sludge will be pumped from the primary sedimentation tank to a sludge 

digester. The concentration of activated sludge in the activated sludge basins 

will be kept at 4 kg/m
3
. Excess sludge will be pumped to the sludge thickener. 

Sludge after thickening to 50 kg/m
3
 will be pumped to the sludge digester 

where it will be anaerobically stabilised at mesophilic conditions (cca. 40 °C). 

Thermal exchanger will be used for keeping the temperature at the selected 

level. Stabilised sludge will be dewatered at a centrifuge with the final water 

content of 25%. Dewatered sludge will be stored under a covered storage place. 

It will be hygienised by lime and may be used for composting. 

5. Economy & Financing 

TABLE 5 Investment costs (excl. VAT)

Cost item Costs in 

(MSKK)

Costs in 

(MEUR)

(%)

Land 2.227 0.054 0.1 

Site preparation 77.838 1.898 2.5 

Main works 2 370.478 57.817 76.6 

Machinery 224.104 5.466 7.2 

Design 75.42 1.840 2.4 

Publicity 6.486 0.158 0.2 

Supervision 129.729 3.164 4.2 

Contingences 207.567 5.063 6.7 

Total 3 093.853 75.460 100.0 



R. HALOUN 90

It is assumed that expenditure will be phased in the particular years as it is 

shown in Table 6. 

TABLE 6  Phasing of Capital Expenditure  (excl. VAT)

Year Scheduled Expenditure 

(MSKK)

Scheduled Expenditure 

(MEUR)

(%)

2005 228.457 5.572 7.4 

2006 1 055.672 25.748 34.1 

2007 1 055.672 25.748 34.1 

2008 754.052 18.392 24.4 

Total 3 093.853 75.460 100 

6. Conclusions 

Regional projects for water protection are complex, complicated, 

multidisciplinary and long time projects. They are politically important with 

complicated relations among authorities, both at the local and international 

level. Close corporation of all involved parties and companies is absolutely 

necessary.

Technical analysis must be designed in short time, therefore it is necessary 

to use effective tools. Simulation of the sewer system behaviour is very useful 

for this phase of the project. The results of simulation are necessary for 

investment scale definition. Working system model is the base for following 

detail master plan concept guaranteeing optimal maintenance of the system. 

References

Haloun, R., Jan árková, I. (1992) Schematization of Catchment Description for Urban Drainage 

and its Influence on the Model Uncertainty, 4th European Junior Scientist Workshop, St. 

Etiene, (F) 

Haloun, R. (1993) Urban Drainage as a Source of Water for Small Brooks, Sixth European Junior 

Scientist Course, Kastanienbaum, (CH) 

Haloun. R., Havlík. V., Kole ká . V. (1994) Hydraulic Simulation of Sewer System in Brno, 

International User-Group Meeting, Goeteborg, (S). 

Haloun, R., Šebek, J. (2002) Water protection of the Dyje River Basin, NATO Advanced 

Research Workshop, Borovetz, (BG). 

AQUAPROCON (2004) Water Supply and Sewerage of the Orava Region, Application for 

Assistance Cohesion Fond 



CHALLENGES IN URBAN WATER SUPPLY 



ROBUST DESIGN AND MANAGEMENT OF WATER SYSTEMS: 

HOW TO COPE WITH RISK AND UNCERTAINTY? 

DRAGAN SAVIC
*

Centre for Water Systems, University of Exeter, North Park Road, 

Exeter, EX4 4QF, United Kingdom 

Abstract. The implications of uncertainty in input data and model parameters 

are not always understood or considered when designing urban water systems. 

There is an obvious need to develop design methods that can model 

uncertainties and produce 'robust' designs. These designs should provide 

adequate service to customers despite fluctuations in some or all of the design 

parameters. This paper presents a general methodology for robust design of 

such systems. The methodology is based on closely integrating reduced Monte-

Carlo sampling with multiobjective Genetic Algorithms. An application to the 

New York Tunnels rehabilitation problem illustrates the effectiveness of the 

methodology. The results show that the robust design methodology presented 

here seems to be capable of identifying Pareto optimal fronts for uncertain input 

variables while achieving significant computational savings when compared to 

the full MC sampling technique. 

Keywords: water systems, design, rehabilitation, optimization, uncertainty

1. Introduction 

The implications of uncertainty in input data and model parameters are not 

always understood or considered when designing urban water systems. 

Similarly, decision-making for water distribution and sewer system 

rehabilitation has large, long lasting consequences and is fraught with risk and 

______
*

Dragan Savic, Centre for Water Systems, University of Exeter, North Park Road, Exeter, EX4 4QF, 

United Kingdom; E-mail: d.savic@exeter.ac.uk

91

P. Hlavinek et al. (eds.), Integrated Urban Water Resources Management, 91–100.

© 2006 Springer. Printed in the Netherlands.



D. SAVIC 92

uncertainty. For example, uncertain information about the condition and 

hydraulic performance of the existing systems could lead to their future 

inadequate performance due to them being oversized, undersized or even 

obsolete. Therefore, there is a need to develop design methods that can model 

such uncertainties and produce 'robust' designs. Here, robustness of a system is 

defined as its ability to provide adequate service to customers despite 

fluctuations in some or all of the design parameters.

Uncertainty is also a term that has caused much controversy among 

scientists. In this paper the definition of Korving et al. (2002) is used where two 

types of uncertainty exist: inherent and epistemic. Inherent (or aleatoric) 

uncertainty consists of random fluctuations that are intrinsic to the problem 

being studied (e.g. temporal/spatial water demand variability); this type of 

uncertainty is irreducible and is usually characterized using statistical tools, e.g. 

probability density functions (p.d.f.). Epistemic uncertainty results from 

a limited knowledge of fundamental phenomena, e.g. rainfall-runoff processes 

or in-sewer processes.

The problem of stochastic (i.e. robust) water distribution system 

optimization is formulated and solved here to illustrate urban water system 

optimization under uncertainty. Although the test case presented in this paper 

considers a design problem, the methodology is general and could be applied to 

rehabilitation and/or operations management of an urban water system, i.e. both 

clean and wastewater. 

1.1. STATE-OF-THE ART IN WATER NETWORK OPTIMIZATION 

Water distribution system design optimization is one of the most heavily 

researched areas in the hydraulics profession (see Lansey, 2000 for detailed 

review). Design of new water distribution networks is often viewed as a least-

cost optimization problem with pipe diameters, tank characteristics and pump 

characteristics being the most commonly considered decision variables. 

However, ageing water distribution systems experience, with time, many 

problems such as structural failures, drop in carrying capacity and poor water 

quality, which, in the absence of any adequate rehabilitation programme, 

become more pronounced over the years. Similarly to design optimization, 